
1 
 
 

 

 

  
 

PROJECT PRE-FEASIBILITY 
REPORT 

 

 

for 

  
Debottlenecking and Expansion of Existing 

Petrochemical Complex  

at 

Hazira Manufacturing Division 

 

 

 

 

 
January 2015 



2 
 
 

Sr. No. Contents Pg. No. 
    

1.0  Introduction  4 
 1.1 Background 4 
 1.2 Categorisation of Proposed Debottlenecking and 

Expansion of Proposed Units 
7 

2.0  Project Setting 8 
 2.1 Background 8 
 2.2 Connectivity 9 
 2.3 Reconnaisance 9 
 2.4 Climate and Rainfall 9 
 2.5 Soil Type 10 
 2.6 Demographic features of Hazira 10 
 2.7 Water Supply  10  
 2.8 Employment Generation 10 

3.0  Project Description 11 
 3.1 Background 11 
 3.2 Process Description for Cracker 11 
 3.3 Cracker Byproduct Upgradation: Process Description 
[...]
8000 sm3/hr 

6 PE Natural Gas, Waste 
Grease 

Natural Gas: 3.12 
Mt / hr 
Waste Grease: 0.5 
MT/hr 

Natural Gas: 3.12 
Mt / hr 
Waste Grease: 1 
MT/hr 

7 Polypropylene Gas 200kg/hr 200kg/hr 
8 CPP  Natural Gas / HSD / 

HSD / Naphtha / 
Retrol / Cracker Gas

Gas: 145.665 Ksm3 
/ hr 
HSD: 30.25 MT/hr 
HSD/Naphtha: 
105.875 MT/hr 
Cracker Gas / C9: 
54Kl/hr 

Gas: 145.665 Ksm3 
/ hr 
HSD: 30.25 MT/hr 
HSD/Naphtha: 
105.875 MT/hr 
Cracker Gas / C9: 
54Kl/hr 

9 ETP Bio gas (dryer) 258 sm3 / hr 258 sm3 / hr 
10 ETP hazardous 

Waste 
incinerator 

Fuel gas Fuel Gas: 140 
sm3/hr 

Fuel Gas: 140 
sm3/hr 

 



45 
 
 

Table. 4.2:  Details of Stack Emissions of existing plant and after Debottlenecking and Expansion at HMD 

Sr. No.  Plant  Stack 
Height 
(m) 

Emission rate 
(mg/Nm3) 

      PM  SO2 (ppm)  NOX  CO  HCl  Cl2  HC 
                   
1  Cracker Plant   
  Boilers/Furnaces/Heaters/Incinerators                 
  Fresh Feed Furnace H110   34  150  100  150  ‐  ‐  ‐  ‐ 
  Fresh Feed Furnace H120  34  150  100  150  ‐  ‐  ‐  ‐ 
  Fresh Feed Furnace H130  34 150 100 150 ‐ ‐ ‐ ‐
  Fresh Feed Furnace H140  34  150  100  150  ‐  ‐  ‐  ‐ 
  Fresh Feed Furnace H150  34  150  100  150  ‐  ‐  ‐  ‐ 
  Fresh Feed Furnace H160  34 150 100 150 ‐ ‐ ‐ ‐
  Fresh Feed Furnace H170  34  150  100  150  ‐  ‐  ‐  ‐ 
  Fresh Feed Furnace H180  34  150  100  150  ‐  ‐  ‐  ‐ 
  Fresh Feed Furnace H190  34  150  100  150  ‐  ‐  ‐  ‐ 
  Fresh Feed Furnace H192  34 150 100 150 ‐ ‐ ‐ ‐
  Fresh Feed Furnace H194  34  150  100  150  ‐  ‐  ‐  ‐ 
  Fresh Feed Furnace H196  34  150  100  150  ‐  ‐  ‐  ‐ 
  Recycle Feed Furnace H111  30.1  150  100  150  ‐  ‐  ‐  ‐ 
  Recycle Feed Furnace H121  30.1 150 100 150 ‐ ‐ ‐ ‐
  Recycle Feed Furnace H131  30.1  150  100  150  ‐  ‐  ‐  ‐ 
  Gas Hydrogenation Unit  H710  30  150  100  150  ‐  ‐  ‐  ‐ 
  Gas Hydrogenation Unit H740  30  150  100  150  ‐  ‐  ‐  ‐ 
  PDEB Plant   
  Reactor Feed Heater (H‐301)  30  150  100  150  ‐  ‐  ‐  ‐ 
                   
2  Styrene Plant  (Proposed)  50 150 100 150 ‐ ‐ ‐ ‐
3  PBR Plant   20 150 100 150 ‐ ‐ ‐ ‐



46 
 
 

Sr. No.  Plant  Stack 
Height 
(m) 

Emission rate
(mg/Nm3) 

      PM  SO2 (ppm)  NOX  CO  HCl  Cl2  HC 
     
4  REL (HDPE) Pipes Plant      ‐  ‐  ‐  ‐  ‐  ‐ 
  Process Vents                   
  Unloading Hopper  5  150             
     
6  PVC Plant                 
  Boilers/Furnaces/Heaters/Incinerators                 
  VCM Incinerator  30  50  ‐  ‐  ‐  20  09  ‐ 
  EDC Cracking Furnace A  50 50 ‐  ‐ ‐ 20 09 15
  EDC Cracking Furnace B  50  50  ‐  ‐  ‐  20  09  15 
  EDC Cracking Furnace C  50  50  ‐  ‐  ‐  20  09  15 
  Process Vents                 
  PVC Dryers 1  35.5 150 ‐  ‐ ‐ ‐ ‐
  PVC Dryers 2  35.5  150  ‐  ‐  ‐  ‐  ‐   
  Chlorine Destruction Unit   30  ‐  ‐  ‐  ‐  ‐  9   
     
6  Mono Ethylene Glycol Plants                 
  Process Vents                 
  CO2 Stripper 1  32  50  ‐  ‐  150  ‐  ‐  ‐ 
  CO2 Stripper 2  32 50 ‐  ‐ 150 ‐ ‐ ‐
  CO2 Stripper 3  32  50  ‐  ‐  150  ‐  ‐  ‐ 
  CO2 Stripper 4 (Proposed)  32  50  ‐  ‐  150       
  Vent Absorber 1  26.5  ‐  ‐  ‐  ‐  ‐  ‐  15 
  Vent Absorber 2  26.5 ‐ ‐  ‐ ‐ ‐ ‐ 15
  Vent Absorber 3  26.5  ‐  ‐  ‐  ‐  ‐  ‐  15 
  Vent Absorber 4 (Proposed)  26.5  ‐  ‐  ‐  ‐  ‐  ‐  15 
                   



47 
 
 

Sr. No.  Plant  Stack 
Height 
(m) 

Emission rate
(mg/Nm3) 

      PM  SO2 (ppm)  NOX  CO  HCl  Cl2  HC 
7  PTA Plants   
  Boilers/Furnaces/Heaters/Incinerators                 
  Incinerator 1  31.4  150  100  150  ‐  20  9  ‐ 
  Incinerator 2  31.4  150  100  150  ‐  20  9  ‐ 
  Incinerator 3  40 150 100 150 ‐ 20 9 ‐
  Incinerator 4   40  150  100  150  ‐  20  9  ‐ 
  Process Vents                 
  Vent Scrubber 1  30  150  40 mg/Nm3  25  ‐  ‐  ‐  ‐ 
  Vent Scrubber 2  30 150 40 mg/Nm3 25 ‐ ‐ ‐ ‐
  Vent Scrubber 3  26  150  40 mg/Nm3  25  ‐  ‐  ‐  ‐ 
  Vent Scrubber 4   26  150  40 mg/Nm3  25  ‐  ‐  ‐  ‐ 
  Turbine Expander 1  60  150  40 mg/Nm3  25  ‐  ‐  ‐  ‐ 
  Turbine Expander 2  60 150 40 mg/Nm3 25 ‐ ‐ ‐ ‐
  Turbine Expander 3  48  150  40 mg/Nm3  25  ‐  ‐  ‐  ‐ 
  Turbine Expander 4  48  150  40 mg/Nm3  25  ‐  ‐  ‐  ‐ 
  Atmospheric Absorber 1  45.5 150 40 mg/Nm3 25 ‐ ‐ ‐ ‐
  Atmospheric Absorber 2  45.5  150  40 mg/Nm3  25  ‐  ‐  ‐  ‐ 
  Atmospheric Absorber 3  39  150  40 mg/Nm3  25  ‐  ‐  ‐  ‐ 
  Atmospheric Absorber 4  39  150  40 mg/Nm3  25  ‐  ‐  ‐  ‐ 
     
8  Polyester Complex                  
  Boilers/Furnaces/Heaters/Incinerators                 
  DTA Vaporiser 1  56  150  100  150  ‐  ‐  ‐  ‐ 
  DTA Vaporiser 2  56 150 100 150 ‐ ‐ ‐ ‐
  DTA Vaporiser 3  56  150  100  150  ‐  ‐  ‐  ‐ 
  DTA Vaporiser 4  56  150  100  150  ‐  ‐  ‐  ‐ 
  DTA Vaporiser 5  56  150  100  150  ‐  ‐  ‐  ‐ 



48 
 
 

Sr. No.  Plant  Stack 
Height 
(m) 

Emission rate
(mg/Nm3) 

      PM  SO2 (ppm)  NOX  CO  HCl  Cl2  HC 
  DTA Vaporiser 6  56 150 100 150 ‐ ‐ ‐ ‐
  DTA Vaporiser A  60  150  100  150  ‐  ‐  ‐  ‐ 
  DTA Vaporiser B  60  150  100  150  ‐  ‐  ‐  ‐ 
  DTA Vaporiser C  60  150  100  150  ‐  ‐  ‐  ‐ 
  Heater 1  56 150 100 150 ‐ ‐ ‐ ‐
  Heater 2  56  150  100  150  ‐  ‐  ‐  ‐ 
  Heater 3  56  150  100  150  ‐  ‐  ‐  ‐ 
  Heater A  60  150  100  150  ‐  ‐  ‐  ‐ 
  Heater B  60 150 100 150 ‐ ‐ ‐ ‐
  Heater C  60  150  100  150  ‐  ‐  ‐  ‐ 
                   
9  Polyethylene Plants                 
  Boilers/Furnaces/Heaters/Incinerators  
  DTA Vaporiser  AX/BX  31  150  100  150  ‐  ‐  ‐  ‐ 
  DTA Vaporiser CX  31  150  100  150  ‐  ‐  ‐  ‐ 
  Process Vents   
  Alumina Handling Plant  5  150  ‐  ‐  ‐  ‐  ‐  ‐ 
                   

10  Polypropylene Plants                 
  Boilers/Furnaces/Heaters/Incinerators  
  Rotary Kiln  15  150  100  150  ‐  ‐  ‐  ‐ 
  Process Vents                 
  Vent Absorber    ‐  ‐  ‐  ‐  20  ‐  ‐ 
       

11  Power Plant (Gas Based)                 
  Boilers/Furnaces/Heaters/Incinerators                 
  Auxiliary Boiler  60  150  100  50 ppm         



49 
 
 

Sr. No.  Plant  Stack 
Height 
(m) 

Emission rate
(mg/Nm3) 

      PM  SO2 (ppm)  NOX  CO  HCl  Cl2  HC 
  HRSG 1  60 90 100 50 ppm ‐ ‐ ‐ ‐
  HRSG 2  60  90  100  50 ppm  ‐  ‐  ‐  ‐ 
  HRSG 3  60  90  100  50 ppm  ‐  ‐  ‐  ‐ 
  HRSG 4  60  90  100  50 ppm  ‐  ‐  ‐  ‐ 
  HRSG 5  60 90 100 50 ppm ‐ ‐ ‐ ‐
  HRSG 6  60  90  100  50 ppm  ‐  ‐  ‐  ‐ 
  HRSG 7  60  90  100  50 ppm  ‐  ‐  ‐  ‐ 
  HRSG 8  60  90  100  50 ppm  ‐  ‐  ‐  ‐ 
  HRSG 9  60 90 100 50 ppm ‐ ‐ ‐ ‐
  GT By‐pass – I to IX  30  150  100  50 ppm  ‐  ‐  ‐  ‐ 
                   

12  ETP                 
  Boilers/Furnaces/Heaters/Incinerators  
  Hazardous Waste Incinerator  30  150  100  150         
  Process Stacks                 
  Sludge Dryer  30 150 ‐  ‐ ‐ ‐ ‐ ‐
                   

13  Flare Stacks                 
  VCM Flare stack  80               
  HT Flare Stack  80  
  PP Flare Stack  100               
  Flare stack for catalyst preparation facility  45               
  Cracker Flare stack  115               
  Ethylene Terminal Flare Stack  30  
  SBR Vents (6 nos)                 

 



50 
 
 

4.2 Noise Environment 

There will be few additional equipments that are likely to be added, changed or 

modified due to the debottlenecking and expansion projects. Manufacturers/Suppliers of major 

noise generating machines/equipments like air compressors, feeder pumps, boilers etc. shall 

be instructed to make required design modifications wherever possible before supply and 

installation to mitigate the noise generation and to comply national / international regulatory 

norms w.r.t. noise generation for individual units. It will be ensured that low noise equipment 

are procured wherever feasible. Acoustic laggings and silencers, sound proofing/ glass 

panelling etc. will be provided at critical operating locations.  

4.3  Water Environment 

                 The projected water requirement for the petrochemicals complex after 

debottlenecking and expansion is 1,60,347 m3/day. The increase in consumption anticipated 

is 21,059 m3/day in comparison with the existing water requirement. The post-project water 

balance is presented in Table 4.3. Reliance Industries Limited has taken the permission for 

withdrawal up to 35 MGD of water. The water requirement for the proposed project will be met 

from already approved allocation by Govt. of Gujarat. Hence, no additional water is required 

for drawl beyond 35 MGD.  

Table 4.3: Existing and Post Project Water Balance 

Sr. 
No. Source 

Existing (13-14) After Proposed  
expansion 

Input m3/d Output 
m3/d 

Input 
m3/day 

Output 
m3/d 

1. Process water including plant 
operations, boiler, washing etc. 

66,543 52,794 76,992 54,018 

2. Cooling water makeup 62,030 14237 71,193 17,696 

3. Domestic  920 736 920 736 

4. Fire water/construction 9,795 - 11,242 - 

5. Quantity of Effluent Recycle to 
cooling tower as a make-up. 

 -11,163  -11,163 

 Total 1,39,288 
 

56,604 1,60,347 
 

61,287 

 

 

 



51 
 
 

4.3.1 Effluent Treatment Plant 

After all possible efforts for recovery, reduction & recycling of process wastes, it 

becomes essential to go for the "END OF THE PIPE TREATMENT" for the process effluents 

before discharging them outside premises. RIL has installed state-of-the-art treatment facilities 

for the treatment of wastewater prior to discharge into water receiving bodies. 

The treatment plant is designed on the following philosophy: 

• Treatment of entire domestic effluent along with the process effluent. 

• Recycle of treated effluent with the maximum extent possible. 

• Adoption of advanced and state-of-the art Technology for the wastewater treatment 

to achieve cost effective treatment 

• Stream wise treatment of wastewater. 

• Guard Ponds / Holding Tanks for storing influents during plant upset and treated 

effluent, if not meeting norms. Above off-spec effluents are further treated before 

discharge, to ensure 100% statutory Compliance.  

Effluent streams are divided into two parts:  

A) Low TDS containing streams: LTDS streams are streams containing TDS less than 

500 ppm. 

B) High TDS containing streams:  HTDS streams are streams containing TDS more 

than 500 ppm.  

A.  LTDS Stream Process Description 

The entire effluent from POY, PSF, PFF, MEG-I/II/III, PE-I/II, PP, PVC, Butadiene is 

low TDS containing effluent and part of effluent from PBR and SBR is low TDS.  

The LTDS effluent treatment unit is consisting of primary, secondary & tertiary 

treatment facilities. 

Primary treatment facility consist of TPI (Tilted Plate Interceptor)-for the removal of free 

oil, Equalisation Tank, Flash Mixer,  Flocculator followed by the DAF (Dissolved Air Floatation) 

for the removal of emulsified oil. 

The secondary treatment is a combination of the attached growth and suspended 

growth system consisting of Equalization Tank, Bio Tower (1nos), Aeration Tank (1 nos.) and 

Secondary Clarifier. 



52 
 
 

The tertiary treatment facility consists of DAF, clarified water sump, Chlorination, 

Pressure sand filters (5 nos), activated carbon filters (5 nos) and Reservoirs (2 Nos). 

Finally treated LTDS effluent is collected in Reservoirs (2 Nos). After quality check the 

treated LTDS effluent is pumped to the various Cooling Towers as make up water.  

 

B.  HTDS Stream Process Description 

The High TDS containing effluent further segregated based on the oil content and 

termed as oily streams and non-oily streams. 

The effluent from Cracker, Aromatics, Tank Farm, Terminal, CPF, Butene-1, MTBE, 

remaining effluent of PBR and SBR (i.e. Excluding LTDS streams) are High TDS streams. 

The HTDS treatment unit consists of primary, secondary treatment facilities. 

Primary treatment facility consists of TPI (Tilted Plate Interceptor) for the removal of 

free oil, flocculator followed by the DAF (Dissolved Air Floatation) for the removal of emulsified 

oil. 

The secondary treatment is a combination of the attached growth and suspended 

growth system consisting of Equalization Tank (3 Nos.), Bio Tower (2 Nos.), Aeration Tank (3 

Nos.) and Secondary Clarifiers (3 Nos). 

Low Total Dissolved Solids (LTDS) Effluent Treatment System
PBR/SBR
Aromatics

PP
PE-II
POY

CP- 10/11

MEG PT
PE-I 

PVC PT

Cl2 water injection ClO2 injection
          Cl2 water injection

To Cooling
Tower makeup

TPI A
AD 2362 EQ -1

AD 2363

pH Adj. 
Tank
AD 

2364

Flash 
Mixer
AD 

2365B

Flocculatio
n Tank

AD 2366B

DAF B
AD 2367B

DAF B 
O/L 

Sump
AD 3361

EQ Tank-L
AD 2301

Bio 
Tower

AD 
3301

Inter-
mediate 
clarifier

AD 3302

Bio Tower 
Rec. Sump
AD 3303

Aeration Tank
AD 3304

Secondary 
Clarifier
AD 3305

Flash Mixer
AD 3306 A

Flash Mixer
AD 3306 B

Flocculation 
Tank 

AD 3307 A

Flocculation 
Tank 

AD 3307 B

DAF
AD 3308 A

DAF
AD 3308 B

Filter 
Feed 
Sump

AD 3309 PSF 

Reservoir
AD 

Reservoir
AD 



53 
 
 

In the Common Polishing pond DO level is raised by means of surface aerator. The 

effluent from this unit is discharged to the estuary Zone of Tapi River through close pipeline 

with diffuser at end. The design capacity of the multiport diffuser is approx. 96,000m3/day 

which has adeqaute spare capcity to handle the debottlenecking and expansion proposed. 

Since the treated wastewater would be discharged through multiport diffuser into the sea, 

impact on water environment is not envisaged due to dilution potential available in the estuary. 

At ETP two guard ponds are also available to store off spec treated effluent and 

provision is also available to take this effluent back to the system for re-treatment. 

 

4.4 Land Environment 

 No additional land is required for the proposed Debottlenecking and expansion 

projects, as there is enough land for expansion in the existing complex. As the HMD complex 

area falls within the GIDC industrial estate of Hazira, there will be no change in the land use 

pattern due to the proposed project. 

There will be marginal increase in the quantity of hazardous waste generation, due 

to proposed project. The industry has efficient hazardous waste management practices, which 

is in compliance to the Hazardous Waste (Management & Handling) Amendment Rules, 2003. 

High Total Dissolved Solids (HTDS) Effluent Treatment System
PBR
SBR

Cracker PTA PR - I O/L
Tank Farm PTA PR - II O/L
Aromatics PTA PR - III O/L

VCM PT Cooling tower
Blow down

DM Plant Effluent

TAPI
River

Domestic Effluent

EQ  Tank II 
AD 2368 B

TPI B
AD 3208

TPI B 
Outlet 
Sump

AD 3360

Flash 
Mixer
AD 

2365A

Flocculation 
Tank

AD 2366A

DAF A
AD 

2367A
EQ  Tank II 
AD 2368 A 

Bio 
Tower

AD 2369 
A

Aeration 
Tank Feed 

Sump
AD 3210Bio 

Tower
AD 2369 

B

HTDS 
Aeration 

Tank
AD 3320

Sec. 
Clarifier

AD 
3321

Aeration Tank B
AD 3211

Aeration Tank A
AD 2370

Sec. 
Clarifier

AD 
3207

Sec. 
Clarifier
AD 2371

Clarified 
water Tank
AD 3212

Common 
Polishing 

Tank
AD 2378

EQ-R Rubber 
C/F

DAF 
Feed tank

Flash 
Mixer Flocculator

Rubber 
DAF 

DAF Outlet 
Sump 

EQ Tank H



54 
 
 

The list of hazardous waste which would be generated, quantity of generation, treatment and 

disposal is represented in Table 4.4. 

Table 4.4: Hazardous Waste / Solid Waste Management 

Sr. 
No 

Type of 
hazardous 

waste 

Schedule 
I/II 

Process 
No. 

HW 
generated 

before 
expansion 

HW 
generated 

after 
expansion 

Treatment and 
Disposal 

1 Coke (VCM 
Plant) 

1.1 35 MT/year 40 MT/year Collection, storage, 
transportation and 
disposal by selling to 
coke processors / 
disposal at TSDF / 
Incineration / co-
processing with cement 
industries 

 Coke (Cracker 
Plant) 

1.1 60 MT/yr 67 MT/yr Collection, storage, 
transportation and 
disposal by selling to 
coke processors / 
disposal at TSDF / 
Incineration / co-
processing with cement 
industries 

2 Organic 
Residues 

1.4 300 MT/yr 375 MT/yr Collection, storage, 
transportation and 
disposal by incineration / 
co-processing with 
cement industries 

3 Spent Molecular 
Sieves 

1.7 170 MT/yr 170 MT/yr Collection, storage, 
transportation and 
disposal by selling to an 
offsite recycler / 
reprocessor having valid 
CCA of this board or 
landfilling 

4 Spent Catalyst 
from plants 
namely: PVC, 
PTA, MEG, 
Cracker, PP, 
PET etc. 

1.7 908 MT/yr 1141 MT/yr The waste will be sold  to 
offsite reprocessors 
having valid consents of 
concerned State 
Pollution Control Board 
or sent for secured 
landfill at BEIL, 
Ankleshwar 

5 Slop oil from 
wastewater plant 
/ waste oil 

1.8 1003 MT/yr 1254 MT/yr The waste will be sold to 
an offsite recyclers /  
reprocessors approved 
by (registered with) 
MoEF having valid 
consents of concerned 
State Pollution Control 
Board 



55 
 
 

Sr. 
No 

Type of 
hazardous 

waste 

Schedule 
I/II 

Process 
No. 

HW 
generated 

before 
expansion 

HW 
generated 

after 
expansion 

Treatment and 
Disposal 

6 Chemical Sludge 
from Wastewater 
treatment 

34.3 370 MT/yr 463 MT/yr Collection, storage, 
transportation and 
disposal at TSDF site, 
BEIL, Ankleshwar. 

7 Used/Spent Oil 5.1 188 MT/yr 235 MT/yr The waste will be sold to 
an offsite recycler / 
reprocessor approved by 
(registered with) MoEF 
having valid consents of 
GPCB. 

8 Acid residue & 
alkaline residue 

12.1 & 
12.2

As & when 
generated

As & when 
generated

The waste will be treated 
in Central ETP facility

9 Spent Solvent 20.2 25 MT/yr 29 MT/yr Collection, storage, 
transportation and 
disposal by selling or the 
waste will be treated in 
ETP 

10 Distillation 
residues 

20.3 140 MT/yr 154 MT/yr Collection, storage, 
transportation and 
disposal by selling to 
approved reprocessors

11 Chemical 
containing 
residue from 
decontamination 
and disposal 

33.1 As & when 
generated 

As & when 
generated 

Collection, storage, 
transportation and 
disposal after treatment 
in ETP 

12 Discarded 
containers and 
barrels 

33.3 As & when 
generated 

As & when 
generated 

Collection, storage, 
transportation and 
selling of 
decontaminated drums / 
containers to a vendor 
having valid CCA of the 
board or; 
Containers which cannot 
be decontaminated by 
unit to authorised 
decontamination facility 
having valid CCA of the 
board. 

13 Spent Carbon 35.3 100 MT/yr 125 MT/yr Collection, storage, 
transportation and 
disposal by selling or co-
processing with cement 
industries 

14 Incineration Ash 
– PTA 

36.2 700 MT/yr 1300 MT/yr Collection, storage, 
transportation and 
disposal by selling to an 
offsite approved 
recyclers/reprocessors 



56 
 
 

Sr. 
No 

Type of 
hazardous 

waste 

Schedule 
I/II 

Process 
No. 

HW 
generated 

before 
expansion 

HW 
generated 

after 
expansion 

Treatment and 
Disposal 

having valid CCA of the 
board 

15 Incineration Ash 
from HW 
incinerator 

 25 MT/yr 25 MT/yr Collection, storage, 
transportation and 
disposal at TSDF 

16 Battery acid / 
electrolyte 

36.6 As & when 
generated 

As & when 
generated 

The waste will be 
neutralised using 
alkaline effluent stream 
(DM plant effluent) and 
sent to ETP. The existing 
ETP has adequate 
capacity (qualitative and 
quantitative) to treat 
such waste without 
exceeding the treated 
effluent quality norms 
stipulated by GPCB. 

17 TiO2 slurry A1 80 MT/yr 83 MT/yr The waste will be sold to 
an offsite reprocessor 
having a valid consent of 
GPCB 

18 Spent Nickel 
Cadmium 
batteries 

A4 50 MT/yr 62 MT/yr The waste will be sold to 
an offsite reprocessor 
having valid consent of 
GPCB 

19 Mercury bearing 
waste 

A6 As & when 
generated 

As & when 
generated 

Collection, storage, 
transporation and 
disposal by selling to an 
offsite reprocessor 
having valid CCA of 
GPCB and / or; 
TSDF of BEIL, 
Ankleshwar after 
treatment 

20 Spent lead acid 
batteries and 
other lead 
containing waste 
such as resin 

B4 150 MT/yr 188 MT/yr Collection, storage, 
transportation and 
disposal by selling to 
CPCB registered 
recycler / reprocessor 

21 Asbestos 
containing waste 

B21 200 kg/yr 200 kg/yr The waste will be 
collected in leak proof 
drums and land filling 